POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
Grab bar with handshower holder G-9563
1 Pipe fi32x547 1 |5145310
2 Body 2 |5377270
3  |Slade Body 1 12880100
4 Lever Body 1 (2880130
5 Shower handset holder 1 |2880160
6 Connector 2 15145190
7 Rosette 2 |5145220
8 Mounting Insert 2 15145180
9 |Body cap 2 15145250
10 |Bracket base 2 15139790
11 Lever screw 1 (2880210
12 |Handle arm 1 (2818340
13 |Screw M8x20 PN-82208 2 19903321
14 |Slide insert 1 12880190
15 |Screw M5x25 1SO-4026 1 9903246
16  |Screw 5x50 6 9903400
17 |Arm sleeve 1 (2811480
18* |Key hex PN-ISO 2936-2.5 1 (9919051
19 |Screw M4x14 ISO4762 1 |9903226
20 |Expansion bolt 8x40 6 9903402
21 |Sliding washer 1 |2806640
22 |Screw M5x6 PN-EN I1SO 4029 2 /9903133
23 |Screw M4x8 1SO-4027 1 9903159
24 |Bumper 1 |2880200
25  |Washer ISO 7089-4-Brass 2 19904001
26 |OR 18.3x2.4 1 ]9916160
27 |O-ring 37x2 2 19917367
28 |Dowel pin fi2.5x10 1 |2061475
29 |Slide washer 11x6,4x1,5 1 9924856
30 |[Slip washer 1 (2811430




